Report No.: E201704241213-1 FCC ID: PX8RX-7W22-B Application No.: E201704241213

6.2 Occupied bandwidth
Test Date (yy-mm-dd): 2017-05-16 to 2017-07-11

Test environment: Normal

Ambient Temp 24.1°C~26.1C, Humid 46%~51%, Atmospheric
Pressure 101kpa

Power supply: AC 120V 50/60Hz
Test Method: FCC part 2. 1049& KDB 935210 D05 Indus Booster Basic Meas v01r01
Test Requirement: FCC part 90.219(a)

6.2.1  Limit

This test was performed to measure transmitter occupied bandwidth. Specification test limits

are given in table 2.

Table 2 Occupied bandwidth limits

Assigned frequency (MHz) MOdlIl)lsEl?? srn;/(iz)gz;eefre)rence Maximum allowed bandwidth
700MHz Band(LTE)
Downlink: 758~768 26dBc or 99% 10MHz
Uplink:788~798
700MHz Band
Downlink: 769~775 26dBc or 99% 75kHz
Uplink:799~805
800MHz Band
Downlink: 851~869 26dBc or 99% 75kHz
Uplink:806~824

NOTE:
1. RF channels to be tested for single-carrier: Low, Mid and High frequency.
2. Modulation types are C4FM, Tetra , Analog FM and LTE.
3. Modulation envelope reference points are provided in terms of attenuation below the

modulated carrier.
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6.2.2  Test configuration

Signal

. RF cable
generator | 1 SOHOr

frequlency
synchrénisation RX-7W22-B/
| RX-7W22A48-B
UL port
Spectrum ~— Attenuator &
analyzer RF cable

Figure 3: Occupied bandwidth arrangement for Downlink

Signal

. RF cable

freqlllency
synchranisation RX-7W22-B/
| RX-7TW22A48-B
DL port
Spectrum -—— Attenuator -
analyzer RF cable

Figure 4: Occupied bandwidth arrangement for Uplink

6.2.3  Test procedures

(1) Connect the device as illustrated Figure 3 and Figure 4, when the output power is over the
maximum value of the Spectrum Analyzer, add the attenuator to avoid destroying.

(2) Configure the signal generator to transmit the appropriate test signal associated with the
public safety emission designation.

(3) Configure the signal level to be just below the ALC threshold and maximum gain.

(4) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as
necessary.

(5) Set the spectrum analyzer center frequency to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between 2 times to 5 times the OBW.

(6) The nominal RBW shall be 100 Hz for 12.5kHz channel and 300 Hz for 25kHz channel and
100kHz for LTE.
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(7

®)
9
(10)
(11)

(12)
(13)

(14)

(15)
(16)
(17)

(18)

Set the reference level of the spectrum analyzer to accommodate the maximum input
amplitude level.

Set spectrum analyzer detection mode to peak, and trace mode to max hold.

Allow the trace to fully stabilize.

Confirm that the signal is contained within the appropriate emissions mask.

Use the marker function to determine the maximum emission level and record the
associated frequency as f0.

Capture the emissions mask plot for inclusion in the test report (output signal spectra).
Measure the EUT input signal power (signal generator output signal) directly from the
signal generator using power measurement guidance provided in KDB Publication 971168
[R8] (input signal spectra).

Compare the spectral plot of the output signal (determined in step 11), to the input signal
(determined in step 1) to affirm they are similar (in passband and roll off characteristic
features and relative spectral locations).

Repeat steps (4) to (16) with the input signal amplitude set 3 dB above the AGC threshold;
Repeat steps (2 to (17) for all authorized operational bands and emissions types.

Include all accumulated spectral plots depicting EUT input signal and EUT output signal in
the test report, and note any observed dissimilarities.

Repeat RF channels to be tested for single-carrier: Low and High frequency.
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6.2.4  Test Results
6.2.4.1 700MHz Band
6.2.4.1.1 Modulation signal: LTE

Resolution Bandwidth:

Video Bandwidth:

Detector mode:

Trace mode:

Modulation envelope reference points

Configuration:

Operating frequency range:

100 kHz

IMHz

Peak hold
Maximum hold
20dBc

Single Band

Downlink: 758MHz~768MHz
Uplink:788MHz~798MHz

Application No.: E201704241213

Carrier . Output Seef
Input power | Input Occupied . Max.Limit
frequency Occupied BW Result
(MH2) (dBm) BW(MHz) (MH2) (MHz)
Downlink transmit mode
-57.20 9.262 9.262 10.00 pass
763.00
-54.20 9.262 9.233 10.00 pass
Uplink transmit mode
-63.30 9.262 9.262 10.00 pass
793.00
-60.30 9.262 9.262 10.00 pass
6.2.4.1.2 Modulation signal: CAFM
Resolution Bandwidth: 100 Hz
Video Bandwidth: 300 Hz
Detector mode: Peak hold
Trace mode: Maximum hold
Modulation envelope reference points 20dBc
Configuration: Single Band
Symbol Rate: 4.8ksps
Operating frequency range: Downlink: 769MHz~775MHz
Uplink:799MHz~805MHz
Carrier . Output .
frequency Inp(L(lthp;r(:;/ver Inpg\t/v?ﬁf_lljgled Occupied BW M?ﬁl_llegn It Result
(MHz) (kHz)
Downlink transmit mode
769.00625 -56.50 9.55 9.55 75.00 pass
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-53.50 9.55 9.55 75.00 pass

-57.50 9.55 9.55 75.00 pass
772.00625

-54.50 9.55 9.55 75.00 pass

-57.00 9.55 9.55 75.00 pass
774.99375

-54.00 9.55 9.55 75.00 pass

Uplink transmit mode

-62.80 9.55 9.55 75.00 pass
799.00625

-59.80 9.55 9.55 75.00 pass

-63.00 9.55 9.55 75.00 pass
802.00625

-60.00 9.55 9.55 75.00 pass

-63.20 9.55 9.55 75.00 pass
804.99375

-60.20 9.55 9.55 75.00 pass

6.2.4.1.3 Modulation signal: Tetra

Resolution Bandwidth: 300 Hz

Video Bandwidth: 1 kHz

Detector mode: Peak hold

Trace mode: Maximum hold

Modulation envelope reference points 20dBc

Configuration: Single Band

Symbol Rate: 18ksps

Operating frequency range: Downlink: 769MHz~775MHz

Uplink:799MHz~805MHz

Carrier . Output .
frequency Inp(L(lthp;r(:;/ver Inpg\t/v(?ﬁcl:_lljzp)ned Occupied BW M?ﬁl_llegn It Result
(MHz) (kHz)
Downlink transmit mode
-56.90 23.44 23.44 75.00 pass
769.0125
-53.90 23.44 23.44 75.00 pass
-57.20 23.44 23.44 75.00 pass
772.0125
-54.20 23.44 23.44 75.00 pass
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-57.10 23.44 23.44 75.00 pass

774.9875
-54.10 23.44 23.44 75.00 pass

Uplink transmit mode

-62.60 23.44 23.44 75.00 pass
799.0125

-59.60 23.44 23.44 75.00 pass

-62.70 23.44 23.44 75.00 pass
802.0125

-59.70 23.44 23.44 75.00 pass

-62.90 23.44 23.44 75.00 pass
804.9875

-59.90 23.44 23.44 75.00 pass

6.2.4.1.4 Modulation signal: Analog FM(10kHz/1kHz)

Resolution Bandwidth: 300 Hz

Video Bandwidth: 1 kHz

Detector mode: Peak hold

Trace mode: Maximum hold

Modulation envelope reference points Occupied BW 99% power
Configuration: Single Band

Symbol Rate: lksps

Frequency Dev: 10kHz

Operating frequency range: Downlink: 769MHz~775MHz

Uplink:799MHz~805MHz

Carrier . Output .
frequency Inp(léth;g;Ner Inpéj\t/vczﬁf_lljzr;'ed Occupied BW M?EI_ITZ';T] It Result
(MH2z) (kHz)
Downlink transmit mode
-56.80 22.14 22.14 75.00 pass
769.0125
-53.80 22.14 22.14 75.00 pass
-57.20 22.14 22.14 75.00 pass
772.0125
-54.20 22.14 22.00 75.00 pass
-57.10 22.14 22.14 75.00 pass
774.9875
-54.10 22.14 22.14 75.00 pass
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Uplink transmit mode

-62.90 22.14 22.14 75.00 pass
799.0125

-59.90 22.14 22.14 75.00 pass

-62.90 22.14 22.14 75.00 pass
802.0125

-59.90 22.14 22.14 75.00 pass

-63.20 22.14 22.14 75.00 pass
804.9875

-60.20 22.14 22.14 75.00 pass

6.2.4.2 800MHz Band
6.2.4.2.1 Modulation signal: C4AFM

Resolution Bandwidth: 100 Hz

Video Bandwidth: 300 Hz

Detector mode: Peak hold

Trace mode: Maximum hold

Modulation envelope reference points 20dBc

Configuration: Single Band

Symbol Rate: 4.8ksps

Operating frequency range: Downlink: 851MHz~862MHz

Uplink:806MHz~817MHz

Carrier Output

Input power Input Occupied " Max.Limit
frequency Occupied BW Result
(MH2) (dBm) BW(kHz) (kH2) (kHz)
Downlink transmit mode
-56.20 8.10 8.10 75.00 pass
856.50625
-53.20 8.10 8.10 75.00 pass
Uplink transmit mode
-61.90 8.10 8.03 75.00 pass
811.50625
-58.90 8.10 8.10 75.00 pass

6.2.4.2.2 Modulation signal: Tetra

Resolution Bandwidth: 300 Hz
Video Bandwidth: 1 kHz
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Detector mode: Peak hold

Trace mode: Maximum hold
Modulation envelope reference points 20dBc
Configuration: Single Band
Symbol Rate: 18ksps

Downlink: 851MHz~862MHz
Uplink:806MHz~817MHz

Operating frequency range:

Carrier . Output .
Input power Input Occupied - Max.Limit
frequency Occupied BW Result
(MH2) (dBm) BW/(kHz) (kH2) (kHz)
Downlink transmit mode
-56.70 20.98 20.84 75.00 pass
856.5125
-53.70 20.98 20.98 75.00 pass
Uplink transmit mode
-62.00 20.98 20.98 75.00 pass
811.5125
-59.00 20.98 20.98 75.00 pass
6.2.4.2.3 Modulation signal: Analog FM(10kHz/1kHz)
Resolution Bandwidth: 300 Hz
Video Bandwidth: 1 kHz
Detector mode: Peak hold
Trace mode: Maximum hold
Modulation envelope reference points Occupied BW 99% power
Configuration: Single Band
Symbol Rate: 1ksps
Frequency Dev: 10kHz
Operating frequency range: Downlink: 851MHz~862MHz
Uplink:806MHz~817MHz
Carrier . Output of
frequency Inp(létB;:]cq);Ner Inpg\t/vo(liﬁg'w Occupied BW M?ﬁﬁzlgn It Result
(MH2z2) (kHz)
Downlink transmit mode
-56.60 22.14 22.00 75.00 pass
856.5125
-53.60 22.14 22.00 75.00 pass
Uplink transmit mode
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-62.00 22.14

811.5125

22.00

75.00

pass

-59.00 22.14

22.00

75.00

pass

6.2.5  Test screenshot
6.2.5.1 700MHz Band
6.2.5.1.1 Modulation signal: LTE

(1) Downlink

Spectrum né? Spectrum Béx
Ref Level 15.00 dbm  Offset 31.90 db @ RBW 100 kHz Ref Level 37.00 dém  Offset 31.90 db & RBW 100 kHz
ALt 0dB @ SWT 1s @ VYBW 300 kHz Mode AUto Sweep ALt 25 dB & SWT 1s & VBW 300 kHz Mode Auta Swaep
(@1Rm Cirw (@ 1Rm Cirw
10 di M1[1] -17.48 dBm)| M1} 14.49 dBm)
763.0000 MHz| 30 der 763.0000 MHzZ
" ndB 20.00 dB) ndB 20.00 dB
0 dés By 9.262000000 MHZ| 20 T 9.262000000 MHZ]
Q factor a2 .4 1 ¥ Qfactor 82.4
-10d i i st
ER 10
r 3 !
20 d ‘ l od
,1!1
30 d - ]
£ -10 dem ! T
1z
“}l ¥ - o
40 di L K
-20
o \\“m,‘ —prhand” e
-50 o e g a0 d Waadl
di I A1
-60 o
-40 g
f l\ el
o -50 der
80 d 60 o
CF 763.0 MHz 691 pts Span 20.0 MHz CF 769.0 MHz 691 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function Function Result |
M1 1 763.0 MHz -17.48 dbm ndB down | 0.262 MHz 1] 1 763.0 MH2 14,49 dBm ndB down 9.262 MHz
T1 1 758,369 MHz -36.30 dbm | ndb | 20,00 db TL 1 758,369 MHz 7,36 dBm nd 20,00 dB
T2 1 767,631 MHz -37.34 dbm Q factor 82.4 T2 1 767.631 MHz -6,25 dBm Q factor 82.4
)i | Measuring.. gl I e il | reasuring.. ERCANCALD e i

Date: 9.MAY.2017 14:53:0%

Frequency: 763.0MHz, Input occupied BW

Spectrum B;Ipx
Ref Leval 37.00 dm Offset 31.00 dB & RBW 100 kHz
Att 25dB & SWT 15 @ VBW 300 kHz Maode Auto Sweep
@ 10m Cirw
mi[1] 14.99 dBm)|
30 d 763.0000 MHz|
nda 20.00 dB)
20 T 9.233000000 MHZz|
[ Wbt 82.4
ponmmn—] i
104 [ \
o dem L -
- =
] ¢
-10 dei
o,
Jj )
-20 A Sy
e Ty, |
-30 df
-
-
=40
49 4
50 dBr
-60 d
CF 763.0 MHz 691 pts Span 20.0 MHz
Marker
Type | Ref | Trc | %-value | ¥-value | Function Function Result |
R 1 763.0 MHz 14.59 dbm el cown 5.233 MHz
T1 1 758,398 MHz -2.94 dBm ndg 20.00 dp
T2 1 767 631 MH2 -6.60 dBm Q factor 82.6
i | teasuring.. GRSANAEEE W6 i
Date: 9.MAY.2017 14:55:19

Frequency: 763.0MHz, Output occupied BW (with the
input signal amplitude set 3 dB above the ALC
threshold)

Dates 9.¥
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(2) Uplink

Spectrum né’ Spectrum ugzv'
Ref Leval 15.00 d&m Offset 31.00 dB & RBW 100 kHz Ref Level 42.00 dBm Offset 31.90 dB & RBW 100 kHz
att 0d8 @ SWT 15 @ VBW 300 kHz _Made Auto Swesp att 308 @ SWT 15 @ VBW 300kHz Mode Auto Swesp
@ 10m Cirw @ 10m Clrw
10 d mi[1] 17.61 dBm)| mM1[1] 7.14 dBm)|
793.0000 MHz| 793.0000 MHZ]
nda 20.00 dB) 30 d d 20.00 dB)
0 dem Bw 9.262000000 MHz| Bw 9.262000000 MHZ]
Q factor 85.6) 20 df Q factor 85.6]
-10d
R A
\ 10
-20 dBn I FA,,_._ . - -
I | oa 1
30 d L‘ s l“ l
7 i -10 o 4 T
-40
Mw“‘f \«,.,\M 20 d If l\
sod . 7 Ty,
f
60 d 4 -30 dem JI
/ Y I
20 b
~50 di
-80 d
CF 793.0 MHz 691 pts Span 20.0 MHz CF 793.0 MHz 691 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result | Type | Ref | Trc | X-value | v-value | Function Function Result |
| M1 1 793.0 MHz -17.61 dBm ndB cown 9.262 MHz | M1 1 793.0 MHz 7.14 dBm ndd down 9.262 MHz
T1 1 788,369 MHz -38.41 dBm ndg 20.00 dp T1| 1 788.369 MH2 -13.74 dBm nds 20.00 dB
T2 1] 797 631 MH2 -37.90 dBm Q factor 8E.6 T2| 1 797.631 MH2 -12,38 dBm q factor B5.6
— —
)i ] teasuring..” (NENNNNED W a7 ) ] Heasuring...” (NENNNNND W a7
Data: 9.MA Date: 9.MAY.2017 14:

Frequency: 793.0MHz, Input occupied BW Frequency: 793.0MHz,, Output occupied BW(ALC)

Spectrum nvn
Ref Leval 42.00 dbm Offset 31.90 dB » RBW 100 kHz
Att 30 0B @ SWT Ls @ VBW 300 kHz Made Auto Sweep
@ 1Pm Cirw
Mi[1] 7.09 dBm)|
793.0000 MHZ|
30 df d 20.00 dB]
Bw 9.262000000 MHZ|
20 df qQ factor 85.6)
10d . — - S——
0dbm [[ ll
0 d )f 2
: -
-30 deir T
| e ! o
50
CF 793.0 MHz 691 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | v-value | Function Function Result |
[ 1 [N 793.0 MHz 7.09 dBm | ndB down 9.262 MHz
Ti | 1 788 369 MHz -14.08 dBm ndB 20,00 dB
T2 1 797.631 MHz -12.52 dBm Q factor 85.6
i | measuring... RN 1sns g

Frequency: 793.0MHz, Output occupied BW (with the
input signal amplitude set 3 dB above the ALC
threshold)

6.2.5.1.2  Modulation signal: C4AFM
(1) Downlink
(spectum (%] [specram (=

Ref Level 0.00 d&m Offset 31.90 dB @ RBW 100 Hz Ref Level 38,00 dim Offset 31.90 dé & RBW 100 Hz
Att 0dB @ SWT 200 ms & VBW 300 Hz Mode Auto FFT Att 25 dB @ SWT 1s @ VBW 300 Hz Mode auto FFT
@ 1Rm Max @ 1Rm Clrw
MI[1] ~13.30 dBm MI1] 17.47 dBm]
0d o 768.006250 MHz| 30 d 769.006250 MHz]
ndB 20.00 dB| nds 20.00 dB)
/"] B 9.550000000 kHz| 20 dBr )1 B 9.550000000 kHz]
-20 d 7 Q factor 80407.9] L\ Q factor 80512.6)
-30 d - ‘(f 10 df

40 dBr

=50 d /
-50 d

[ |

-80 dBr =
it - S o M
80 df 5004
CF 768.00625 MHz 691 pts Span 100.0 kHz CF 769.00625 MHz 691 pts. Span 100.0 kHz
(Marker | Marker |
Type | Ref | Trc | X-value | ¥-value | Function Function Result | Type | Ref | Trc | X-valua | ¥-valua | _Function | Function Result
M1] 1 768.00625 MHz -13.20 dBm ndB down M1| 1 769.00625 MHz 17.47 dBm
T1 1 768.00147 MHz -33.65 dbm ndg TL 1 769.00147 MHz =2.74 dBm
T2 1 768.01103 MHz -33.53 dbm Q factor T2 1 769.01103 MHz -2.92 dBm
]'[ ] Heasuring... o ]"[ ]
Date: B.MAY.2017 09:42:32 Date: 8.MAY.2017

Low Frequency: 769.00625MHz, Input occupied BW Low Frequency: 769.00625MHz, Output occupied
BW(ALC)
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Spectrum

FCC ID: PX8RX-7W22-B

=)

Ref Level 38.00 dbm

Offset 31.90 dB @ RBW 100 Hz

ALt 25 dB @ SWT 15 @ VBW 300 Hz Mode Auto FFT
(®@1~m Cirw
M1[1] 17.48 dBm|
30 d 769.006250 MHz
ndB 20.00 db)|
20 dBm ML By 9,410000000 kHz|
/“t\ Q factor 81751.3
10 df
od T?/ \f
-10 d fj ‘\
-20 dBr f,i \
-30 d / \
-40 d
S0
CF 769.00625 MHz 691 pts Span 100.0 kHz
(Marker
Type | Ref | Trc | X-walue | ¥-value | _Function | Function Result |
M1] 1 769.00625 MHz 17.48 dBm ndB down 9.41 kHz
T1 | 1 769.00147 MHz -2.48 dBm | ndB 20,00 dB
T2 1 769.01088 MHz -1.49 dBm Q factor 81751
H Measuring...
Date: B.MAY.2017 10:54:04

Low Frequency: 769.00625MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)

Application No.: E201704241213

Spectrum né’ Spectrum ué‘
Ref Level 0.00 d8m Offset 31.90 d8 & RBW 100 Hz Ref Level 3800 dém Offset 31.90 d& & RBW 100 Hz
Att 0dl @ SWT 200 ms @ VBW 300Hz _Moda Auto FFT Alt 25 db @ SWT 1s @ VBW 300Hz  Mode Auto FFT
[@17m Max f@1rm Cirw
mi[1] 13.89 dBm)| mM1[1] 17.18 dBm)|
i 772.006250 MHz| 30 d 772.006250 MHz]
-10 dBrr ndB 20.00 dB| nds 20.00 dB|
/j \\ Bw 9.550000000 kHz| 20 di i |8 Bw 9.550000000 kHz|
-20d . \ Q factor 0626.7] r \\ Q factor 80826.7)
30 d T 2 10 i
I 11 !
T a
-40 f X od *“
/ \ )
\ -10
50 d ! \ f T
-60 dler ,/ \ 2 i \
d !
70 df '{ =0
‘ / |
80 d 40 der a
AN NISTRIFUY PV R PRI WSUFISVSVE DASRSY P . .
. . it et .
CF 772.00625 MHz 691 pts Span 100.0 kHz CF 772.00625 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Tre | X-value | v¥-value | Function Function Result Type | Ref | Trc | X-value | ¥-value Function Function Result
[ m 1 77200625 MHz 13,59 dim ndb down 8,55 kHz M 1 772.00825 MHz 17,18 dBm ndB down 9,55 kHz
T1 1 772.00147 MH2z -33.46 dBm ndB 20.00 dB T1| 1 772.00147 MHz -2.83 dBm nd® 20.00 d&
T2 1] 772.01103 MH2 -33.53 dBm Q factor BOB27 T2| 1 772.01103 MH2 -3.08 dBm q factor 80827
e —
)i ] Heasuring..” UNENNNNAD W ] | easuring...”” (NENNNNED W w7

Dat E 3z

Mid Frequency: 772.00625MHz, Input occupied BW

Spectrum nqn
Ref Level 38.00 dém  Offset 31.90 b & RBW 100 Hz
Att 25d8 @ SWT 15 @ VBW 300 H2  Mode Auto FFT
[@ 1Rm Cirw
MiL1] 17.00 dbm)|
a0d 772.006250 MHz,
ndB 20.00 dB)|
20 M1 Bw 9.550000000 kHz|
‘\ @ factor 80826.7)
10 d f
AR
odem j‘T K
-10d / -
-20 d [, \\
30 d I \
-40 dBr H 1
—— by
S0 =
CF 772.00625 MHz 601 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
(I 1 772,00625 MHz 17.08 dBm ndB down 9,55 kHz
T1 | 1] 772.00147 MH2z -2.37 dam ndB 20,00 dB
T2 1 772.01103 MHz -2.50 dBm q factor 80827
| measuring... QEERRRERY Wl i ]

Dats

Mid

BW(ALC)

Frequency: 772.00625MHz, Output occupied

Mid Frequency: 772.00625MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)
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Spectrum

FCC ID: PX8RX-7W22-B

(®)

Ref Leval 0.00 dém

Offset 31,90 dB & RBW 100 Hz

Spectrum

Application No.: E201704241213

(=

Ref Level 38.00 dBm

Offsat 31,90 d& & RBW 100 Hz

Att 0d8 @ SWT 200 ms @ VBW 300Hz Mode Auto FFT Att 25 dB @ SWT 15 @ VBW 300Hz Mode suto FFT
(@ 1Rm Max @ L2m Clrw
MiL1] 14.20 dbm)| Mil1] 15.91 dBm)
y o 774.993750 MHz| 30 di 774.993750 MHz|
L0 dem ndB 20.00 dB nds 20.00 dB|
~ f) | Bw 9.550000000 kHz| 20 Bw 9.550000000 kHz|
-20 i \ Q factor 81139.5] Q factor 81139.5]
/ i 3
204 7-" .{ w \
od -
-0 / \ Y
s0d /, ]'\\ o v
i i
50 d f \ 2 \
70 d i 30 dl \
80 d -4 dBf \
[N TS Erm—— R (SO Wermerr SV N A .
0 d 30 8 - =
CF 774.99375 MHz 601 pts Span 100.0 kHz CF 774.09375 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ m 774,99375 MHz -14.23 dBm ndB down 9.55 kHz ML 1 774,99375 MHz 15,91 dBm nds down 9.55 kHz
T1 1 77498897 MH2 -34.42 dBm ndB 20,00 dB TL 1 774,98897 MHz -3.37 dBm nd@ 20.00 d&
T2 1 774,99853 MHz -34.34 dBm q factor 81139 T2 1 774,99853 MHz 3,61 dBm Q factor 81139
e —
i | Heasuring... WRRNNANED W i il T et

High Frequency: 774.99375MHz, Input occupied BW

Spectrum

&

Ref Level 38,00 dBm

Offset 3190d2 & RBW 100 Hz

High Frequency: 774.99375MHz, Output occupied

BW(ALQC)

Att 25 d8 @ SWT 15 @ VBW 300Hz  Mode Auto FFT
@ 1Rm Cirw
Mil1] 17.12 dbm|
30 d 774.993750 MHz|
nda 20.00 dB)
20 By 9.550000000 kHz|
Q factor 81139.5]
10 o
od
-10 df
-20 d
30 di \
~40 der 3
:50.4 R
CF 774.99375 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
w1 1 774,99375 MHz 17,12 dBm nes down 9,55 kHz
TL 1 774.98897 MHz | -3.53 ddm nd8 20.00 d8
T2 1 774.99853 MHz -3,02 d@m Q factor 81139
il | Measuring... SRRNNANED ek

10:57:26

High Frequency: 774.99375MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC

threshold)

(2) Uplink

oo
Spectrum ﬂv'-“ Spectrum
Ref Level 0,00 dBm  Offset 31.90 dB & RBW 100 Hz Ref Level 31,00 dbm  Offset 31.90 0B @ RBW 100 Hz
Att 0B @ SWT_ 200ms @ VBW 300 Hz _ Mode auto FET At 15d8 @ SWT 15 @ VBW 300Hz Made Auto FFT
[@1Rm Max [@1Rm Cirw
M1[1] -13.67 dBm| MI[L] 10.78 dBm)|
799.006250 MHz| 799.006250 MHz|
o ! nds 20.00 dB| 20d ndB 20.00 dB|
Bwy 9.550000000 kHz| 1 By 9.550000000 kHz|
20 df / \ Q factor 83653.5) 10 dBr q factor 83653.5
T |
40 dB / \ 10 d
50 di -20 di
50 / i
-60 di f ‘\ -30d \
-7od 40 dBr
80 d Pa———— prTTR T S0 d
ot M 1 R R s (AT L EREANN Remiay Retera e SIS
o0 df -0 d
GF 799.00625 MHz 691 pts Span 100.0 kHz CF 799.00625 MHz 691 pts Span 100.0 kHz
[Marker | Marker |
Type | Ref | Tre | X_valua | _¥vae | Function Function Result Type | Ref | Tre | X-value | ¥-value | Function Function Result |
1AL 1 706.00625 MHZ “12.67 dbm ndB down 0,55 kHz M1 1 799.00625 MHz 10.78 dBm ndé dawn
TL 1 799.00147 MHz -34.20 dBm ndb 20.00 db T 1 799.00147 MHz -8.93 dBm ndB.
T2 1 799.01103 MHz -33,39 dBm Q factor 83654 T2 1 799.01103 MHz -8.63 dBm Q factor
H J Measuring... H j Measuring.
Date: 8.MAY.2017 Date: B.MAY.2017 1430

Low Frequency: 799.00625MHz, Input occupied BW

Low Frequency: 799.00625MHz, Output occupied

BW(ALC)
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Report No.: E201704241213-1

Spectrum "5’

Ref Level 31,00 d8m  Offset 31,90 d2 & RBW 100 Hz

Att 15 0B @ SWT 15 @ VBW 300 Hz  Mode Auto FFT
@ L2m Clrw
MiL1] 10.76 dBm)
799.006250 MHz|
20 df nds 20.00 dB)
M1 Bw 9.550000000 kHz|
10 df 1™ Q factor 83653, 5}
f
§ I
17 2
-10 dBm ¥ T
AR
-20 df f \
o / §
" [ \\
-50 o
I B B Mittame S ST W M
50 d
CF 709.00625 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
| ML 1 799.00625 MHz 10,76 dBm neB dawn 9,55 kHz
TL 1 799.00147 MHz | -9.29 dBm nd8 20.00 d8
T2 1 799.01103 MHz -9,19 dBm Q factor 83654
()
1 |7 Heasuring... QRERESALD Wl sy

Low Frequency: 799.00625MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC

threshold)
crmil =

Ref Level 0.00 d&m  Offset 31.00 db & RBW 100 HZ

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

Spectrum ué’

Rref Level 31,00 dBm  Offset 31,90 B & RBW 100 Hz

-20 d / (

ALt 0 de & SWT 200 ms & VBW 300 Hz  Mode auto FFT ALt 15dB @ SWT ls @ VBW 300 Hz Mode Auto FFT
e 1im max [@ i Cirw
ZEEN] 13,91 dBm) ETEN] 10,47 dBm)|
y A 802.006250 MHz| 802.006250 MHz|
10 dem r nds 20.00 d8| 20d ndB 20.00 dB
”\ Bw 9.550000000 kHz, M1 By 9.550000000 kHz|
20d / T Q factor 83967.6) 10 d / - q factor 83967 .6
- ‘\{ odem I’ \“

40 o v

50 d / \,

60 der f \ 30 d I{ \
-70 df i
\| 40 o ‘\
80 df S0 d
e TV v S T o e AT o NPT
OSSR e VSRV N
-0 d 50 dBrr
CF 802.00625 MHz 691 pts Span 100.0 kHz CF 802.00625 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value | ¥-value | Function Function Result
| M1 1 £02.00625 MHz -13,91 dBm nd@ down 9,55 kHz I M1 1 802.00625 MHz 10,47 dBm ndB dawn 9,55 kHz
T1| 1 B802.00147 MHz -33.67 dBm nde 20.00 dB T1 1 802.00147 MH2 -9.36 dBm ndi 20.00 dB
T2| 1 £802.01103 MHz | -33.84 dam q factor 83968 T2 1 802.01103 MHz | -9.54 dBm Q factor 83968
T o mmar
il | Measuring...  @RERRSNED s | teasuring.. WRAREENEN [TRTE

Dat.

Mid Frequency: 802.00625MHz, Input occupied BW

Spectrum ué‘
Ref Level 31.00 dém Offset 3190 dP & RBW 100 Hz2
Att 15 0B @ SWT 15 @ VBW 300 Hz  Mode Auto FFT
@ 1am Clrw
mM1[1] 10.96 dBm)|
802.006250 MHz]
20 d nds 20.00 d8)
M Bw 9.550000000 kHz]
10 d 7 \ Q factor 03967.6)
od
T \%
-10 B j“ t
od / 4
a0 / \
i
wod / )
=0 ]
INPPPIN SO MRS el e PSRN S
60 B
CF 802.00625 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result |
ML 1 602.00825 MHz 10,86 dbm ndB down 9,55 kHz
T1| 1 802.00147 MHz -9.79 dBm nd8 20.00 d8
T2| 1 £802.01103 MHz2 | -9.05 dAm q factor 83068
CCE )
1 [ Heasuring.. MARRRLLLD W ot -
Dats: 7 14:10:31

Mid Frequency: 802.00625MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)

Dats

Mid Frequency: 802.00625MHz, Output occupied
BW(ALC)
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Report No

.- E201704241213-1

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

Spectrum "5’ Spectrum "gn-‘
Ref Level 0.00 dm  Offset 31.00 0B e RBW 100 Hz Ref Level 31.00 dbm  Offset 3180 db & RBW 100 Hz
Att 0 dB @ SWT 200 ms @ VBW 300 Hz  Mode &uto FET Att 15dB @ SWT Ls @ VBW 300 Hz Mode Auto FFT
@ LRm Max [@1Rm Cirw
Mi[1] 13.93 dBm| Mil1] 10.62 dBm)|
. A 804.993750 MHz] 804.993750 MHz|
-10 A nds 20.00 dB| 20d ndB 20.00 dB
o / Bw 9.550000000 kHzZ| M1 Bw 9.550000000 kHz|
-20 / \ a factor 84280.4 10d f \ @ factor 842804
-30 db T = 0 dam f
I 7%
40 T -10 dBrr ¥ ¥
[ \ R
- ; \ o0 d /
50 / \ 30 / Y
-70d an :J \
20 d S0 d
P Y- e ™R z
p o I Baisiiiiotins Rttt e R P e TN
-0 60 o
CF 804.09375 MHz 691 pts Span 100.0 kHz CF 804.99375 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
| ML 1 604,99375 MHz -13,93 dBm neB dawn 9,55 kHz I 804,99375 MHz 10.82 dBm nde down 9,55 kHz
TL 1 £04.98897 MHz | -33.84 dBm nd8 20.00 d8 T1 1 804.98897 MHz | -9.80 dBm nd8 20.00 di
T2 1 804,99853 MHz -33.25 dam Q factor 84280 T2 1 £04.99853 MHz -9.74 dam q factor 84280
O Y
] Heasuring... " QUENNRRRD Wl o jl J Measuring... " QRARNRRED Wk it 4
Dats: 0§ Date: 0. 7 14:11:01

High Frequency: 804.99375MHz, Input occupied BW

Spectrum "5’
Ref Level 31,00 dém  Offset 31.90 dB & RBW 100 Hz
Att 15 0B @ SWT 15 @ VBW 300 Hz  Mode Auto FFT
@ L2m Clrw
MiL1] 10.71 dBm|
804.993750 MHz]
20 df nds 20.00 dB)
M1 Bw 9.550000000 kHz|
10 df 7 Q factor 84280.4}
od [ \
u/ \k_\
-10 dBr / 3
e0d / )
-30 o l\ﬁ
f‘ i
-40 \
-50 o
I e B A R (S SR
50 d
CF 804.09375 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result
| M1 1 804,99375 MHz 10,71 dBm nds dowrn 9,55 kHz
TL 1 £04.98897 MHz | -8.99 dBm nd8 20.00 d8
T2 1 804,99853 MHz -9,31 dBm Q factor 84280
(O
1 | teasuring.. WRANERRIN W T

ter O.MA! 17 14z

High Frequency: 804.99375MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)

6.2.5.1.3 Modulation signal: Tetra
(1) Downlink

High Frequency: 804.99375MHz, Output occupied

BW(ALC)

Spectrum nvn Spectrum ué‘
Ref Level 4.00 ddm  Offset 31,50 db & RBW 300 Hz Ref Level 43.00 dém  Offset 31.90 dB & RBW 300 Hz
Att 0de & SWT 500 s @ VBW 1kHz  Mode auto FFT Att 30dB @ SWT ls @ VBW 1kHz Mode Auto FFT
(@1Rm Max @ 1Rm Cirw
0 db MI[1] ~16.57 dBm| 20 Mi[1] 16.10 dBm)
769.012500 MHz| 769.012500 MHz]
104 nds 20.00 d8) 20 di nds 20.00 dB)
ML By 23.440000000 kHz] Bw 23.440000000 kHz]
- g factor 32801.7 20 di q factor 32801.7
, ISP
30 d : - 10
_an di Y} 5I od T‘ 4‘\_"
‘( l\ | |
-60 J 1 =0 i \1
|
70 dB L -30 - g U]
I brnrn | N IR .
I Prron | -4 e
20 d -50 der
CF 769.0125 MHz 691 pts Span 100.0 kHz CF 769.0125 MHz 691 pts Span 100.0 kHz
Marker | Marker
Type | Ref | Trc | X-value | ¥-valua | Function Function Result Type | Ref | Trc | X-value 1 Y-valug | Function Function Result |
ML| 1 769.0125 MHz -16.57 dBm ndB down 23,44 kHz | M1 1 769.0125 MHz 16,10 dBm ndB down 23,44 kHz
TL 1 769.00078 MHz -35.81 dim ndb 20,00 db T1 1 760.00078 MH2 -3.01 dBm nd8 20,00 dB
T2 1 760.02422 MHz -36.20 dim Q factor 32802 T2 1 760.02422 MHz | -3.55 dam Q factor 32802
- T —L Lt
i T—— y e I R

Date:

Low Frequency: 769.0125MHz, Input occupied BW

B.MAY.2017  10:01:52

Low Frequency:

769.0125MHz, Output occupied
BW(ALC)
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Report No.: E201704241213-1

Spectrum n;?

Ref Level 43,00 dBm

Offset 31,90 d8 @ RBW 300 Hz

Att 30d8 @ SWT 1s @ VBW 1kHz Mode Auto FFT
[@1rm Cirw
40 d M1[1] 15.57 dBm|
769.012500 MHZ2]
30 d nds 20.00 dB)
Bw 23.440000000 kHz|
20 d ; Q factor 32801.7)
e nmoms
" L~ "*\x\\
od . L
10 d ’T l‘l
20d ] ]1
-30 4
[ T
. | I ae——
40 g
-50 der
CF 769.0125 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | v-value [ Function Function Result |
ML [ 769.0125 MHz | 15.57 dbm ndd down 2344 kHz |
TL 1 768.00078 MHz | -3.21 dém ndd 20,00 dB
T2 1 760.02422 MHz -3.74 dBm Q factor 32802
i | measuring... WESAREAAD e ETT A |
Date: 0.} 017 11:08:46

Low Frequency: 769.0125MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)

(=)

FCC ID: PX8RX-7W22-B

Spectrum

Application No.: E201704241213

(®)

Date:

Mid Frequency: 772.0125MHz, Input occupied BW

B.MAY.2017  10:0

Spectrum uéx
Ref Level 43,00 dbm Offset 3190 dB « RBW 300 Hz
Att 30d2 @ SWT 1s @ VBW 1kHz Mode Auto FFT
(@ 12m Cirw
40 d M1} 15.72 dBm
772.012500 MHZ]
30 d nds 20.00 dB)
Bw 23.440000000 kHz]
20 di Q factor 32929.7
10 ™
\
od 1 1o
. fT TI
20d ] ll
-30
pu———— LYV
-a0 -
W -]
-50 der
CF 772.0125 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Trc | X-value | v-value Function Function Result |
ML 1 772.0125 MHz | 15,72 dBm ndé dawn 23,44 kHz
TL 1 772.00078 MHz | -3.24 dBm nd8 20.00 d&
T2 1 772.02422 MHz -3.65 dBm Q factor 32930
il | Measuring... WNERRNRED Wl KT
Date: 0.} 017 11:10:11

Mid Frequency: 772.0125MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)

BW(ALC)

Page 45 of 118

Spectrum
Ref Level 4.00 ddm  Offset 31,50 db & RBW 300 Hz Ref Level 43.00 dim  Offset 51.90 dB & RBW 300 Hz
Att 0d8 @ SWT_ 500ms @ VBW 1kHz Mode Auto FFT Att 30d8 @ SWT 15 @ VBW 1kHz Mode Auto FFT
@ LRm Max @ 1AM Clrw
0dB MI[1] -16.61 dBm)| 40 d M1[1] 16.24 dBm)|
772.012500 MHz| 772.012500 MHz]
04 nds 20.00 d8) 30 d nds 20.00 d8)
M1 Bw 23.440000000 kHz| Bw 23.440000000 kHz|
20 don g factor 32029.7 20 d . Q factor 32929.7
P A
-30 d = n \
a0 d f ﬁ( od Tn lf
! l | WI
| | ] n
70 dBm J 1[« 30 |
MNJV" M JISP Y ) “’U\z\-_,..ﬁ\,\%
CAANAL | A )
0.2 -40 gar
20 d -50 der
CF 772.0125 MHz 691 pts Span 100.0 kHz CF 772.0125 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-valua | __Function Function Result Type | Ref | Trc | X-value | Y-valug |__Function Function Result |
1AL 1 772.0125 MHz | -16.51 dém ndB down 23,44 kHz ML 1 772.0125 MHz | 16.24 dbm ndb dawn 2344 kHz |
1 1 772,00078 MHz | -35,58 dim ndb 20,00 dB. TL 1 772.00078 MHz -3.01 dBm ndd 20,00 dB
T2 1 772.02422 MHz -36.22 dBm Q factor 32930 T2 1 772.02422 MH2 | -3.81 dBm q factor 32930 ||
- —
)i ] Measuring.. WESHRSEND Wl ] il | Measuring...  WNERRNNLY Wl Tavse
31 Date: B.MA 7

Mid Frequency: 772.0125MHz, Output occupied



Report No.: E201704241213-1

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

Spectrum n;? Spectrum n;?
Ref Level 4.00 d&m Offset 31.00 dB & RBW 300 Hz Ref Level 43,00 dbm Offset 3190 dB « RBW 300 Hz
Att 0d8 @ SWI_ S00ms @ VBW 1kHz  Mode suto FFT att 3042 & SWT 15 @ VBW 1kHz Mode Auto FFT
[@ 1am Max (@ 1am Cirw
0 dBm Mi[1] 16.29 dBm| a0 d Mi[1] 15.79 dBm)
774.987500 MHz] 774.987500 MHz|
108 nds 20.00 d8) 30 d nds 20.00 d8)
Mi Bw 23.440000000 kHz, 23.440000000 kHz]
2nd romnmrmn g factor 33056.6 20 d 33056.6}
30 d - % 10 -
] ¥ T i
=0 ’ ] -10d ’ I
‘t \L ) |
70 d ! L -30 :
o Wy J——— LTV
s o SO R N o o RO
| <50 do -40
|~
50 o -50 der
CF 774.9875 MHz 691 pts Span 100.0 kHz CF 774.9875 MHz 691 pts Span 100.0 kHz
Marker ) Marker
Type | Ref | Tre | X-value | ¥-value | Funetion | Function Result | Type | Ref | Tre | X-value | ¥-value [ Function Function Result |
1 774.8075 MHz | 1624 dim neb dawn 23,44 kHz | ML 1 774.8075 MHz | 15,79 dém neb dawn 23,44 kHz |
T 1 774,97578 MHz | -35.35 dim ndd 20,00 dB TL 1 774,97578 MHz | -3.17 dém ndd 20,00 dB
T2 1 774,99322 MHz -36.27 dim Q factor 33057 T2 1 774,09322 MHz -4,02 dBm Q factor 33057
rl ] Measuring.. ] Measuring.. dfld Wiee 4

Dats: 8.MA

High Frequency: 774.9875MHz, Input occupied BW

Spectrum =
Ref Level 43,00 dbm Offset 3190 dB « RBW 300 Hz
Att 30d2 @ SWT 15 @ VBW 1kHz Mode Auto FFT
(@ 12m Cirw
40 d M1} 15.92 dBm|
774.987500 MHZ]
30 d nds 20.00 dB)
Bw 23.440000000 kHz]
20 d N Q factor 33056.6}
P
10
od w2 ‘:\
. ;{ J‘l
20d j L
= ey
| Ao ]
-40 =
e ]
-50 der
CF 774.9875 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Tre | X-value | v-value [ Function Function Result |
M1 L1 774.9875 MHz | 15,92 dBm neB dowr 23 44 kHz
TL 1 77497578 MHz | -3.51 dBm nd8 20.00 d&
T2 1 774,09322 MHz -4.01 dBm Q factor 33057
| Measuring... WRSRRNEEN e e 7
Dats: O.MA 7

High Frequency: 774.9875MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the ALC
threshold)
(2) Uplink
Srecrm ) ()

Ref Level 4.00 d8m  Offset 31.00 dB & RBW 300 Hz

Dats: 8.

High Frequency: 774.9875MHz, Output occupied
BW(ALC)

Spectrum n%n

Ref Level 34.00 dBm Offset 31,90 dB & RBW 300 Hz

Low Frequency: 799.0125MHz, Input occupied BW

Att 0dB & SWT 500 ms @ VBW 1kHz Mode Auto FFT Att 20dR @ SWT 1s @ VBW 1kHz ™ode auto FFT
[@ 17m 1ax [@ 1~m Cirw
o dBm M1[1] 16.25 dBm) 30 d M1[1] 9.45 dBm)|
799.012500 MHZ] 799.012500 MHz|
10 dB ndB 20.00 dB| 20 di ndB 20.00 dB)
M1 Bw 23.440000000 kHz| Bw 23.440000000 kHz|
204 g factor 34081.3 104 e Q factor 34081.3
20d , \1 o4 |
i ¥ Y ¥
-40 d ’ ] -10 ’ \
| \ J |
0 d L -30 o # &
7ad ,..M"‘”NIJ 40 B o o]
| rnmmsmanger AN f
| 500 —— PAAA AN | <0a | aa—
50 o8 50 d
CF 799.0125 MHz 691 pts Span 100.0 kHz GF 799.0125 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Tre | X-value | v-value [ Function Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML [ 799.0125 MHz | -16.25 dém ndd down 23,44 kHz | [z 1 799.0125 MHz | 9.45 dim ndd down 23,44 kHz
T1 1 799.00078 MHz | -35.41 dim ndd 20,00 de. 1 1 795.00078 MHz | -9.39 dbm ndb 20,00 db
T2 1 799.02422 MHz -36.05 dim Q factor 34081 T2 1 795.02422 MHz -9.50 dbm Q factor 34081
| Measuring... Measuring...  JREREENEN W

e 7

Date: B.MAY.2017 58

Low Frequency: 799.0125MHz, Output occupied
BW(ALC)

Page 46 of 118



Report No.: E201704241213-1

Spectrum

FCC ID: PX8RX-7W22-B

(®]

Ref Level 34,00 dBm

Offset 31,90 d8 @ RBW 300 Hz

Att 20dB & SWT 1s @ VBW 1kHz Mode Auto FFT
@ 1AM Clrw
30 dar M1[1] 9.59 dBm)|
799.012500 MH2]
20 dB ndB 20.00 dB|
Bw 23.440000000 kHz|
M1 o}
10 di . Q factor 34081.3}
od i %
y }f \
20 J l
30 df 5 H
o J\Aﬂ”l e
50 A L AN i A
S0de
CF 799.0125 MHz 691 pts Span 100.0 kHz
Marker )
Type | Ref | Tre | X-value | v-value | Function | Function Result |
Ml 1 799.0125 MHz | 9,58 dem ndd down 2344 kHz |
T 1 799.00078 MHz | -9.23 dém ndB 20,00 d&
T2 1 799.02422 MHz -10.02 dBm q factor 34081
i | measuring... UESARIAND e [ET |
Data: 8.X 017 13:56:27

Low Frequency: 799.0125MHz, Input occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

(®]

Application No.: E201704241213

(®]

Spectrum Spectrum
Ref Level 4.00 d&m Offset 21.20 dB & RBW 300 Hz Ref Level 34.00 dBm Offset 3190 dB » RBW 300 Hz
Att 0de & SWT 500 ms @ VBW 1kHz  Mode Auto FFT Att 20 dB & SWT 1s @ VBW 1kHz Mode Auto FFT
@ 1Pm Max @ LPm Cirw
0 dBm Mi[1] 16.21 dBm| 30 dBr Mi[1] 10.09 dBm|
802.012500 MHZ] 802.012500 MHz]
10de ndB 20.00 dB; 20 de ndB 20.00 dB;
"g Bw 23.440000000 kHZ| i Bw 23.440000000 kHZ|
204 - g factor 34209.3 104 Q factor 34209.3
-0 o - od
] 1 y ¥
=40 den ’ ] -10 d@n T \
S0 ‘ \ -20 J l
=60 L =30 J
] , [ \
W Iy o i,
JE SN YT o - e WAl
a0 de 0 de
CF 802.0125 MHz 691 pts Span 100.0 kHz CF 802.0125 MHz 691 pts Span 100.0 kHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value [ Function Function Result | Type | Ref | Trc | X-value | ¥-value | Function Function Result
M1 | 1 802.0125 MHz | -16.21 dBm ndB dawn 23,44 kHz M1 | 1 802.0125 MHz | 10.09 dBm ndB dawn 23,44 kHz
TL 1 802.00078 MH2 -35.27 dBm ndi 20,00 dB TL 1 802.00078 MH2 -9.00 dBm ndi 20,00 dB
T2 1 B02.02422 MH2 | -36.00 dBm q factor 34209 | T2 1 B02.02422 MH2 | -9.77 dam q factor 34209 |
- e -
jl | Heasuring.. " WERRESEEN Wl s 7 i ] Heasuring..” (NRNNNNRN Wl wan
Date 2017 7 Date: 8 7 135712

Mid Frequency: 802.0125MHz, Input occupied BW

Spectrum n;?
Ref Level 34.00 dBm Offset 3190 dB » RBW 300 Hz
Att 20 dB @ SWT 15 @ VBW 1kHz Mode Auto FFT
@ 1AM Clrw
30 dBr M1[1] 9.56 dBm)|
802.012500 MHZ]
20 dB ndB 20.00 dB|
Bw 23.440000000 kHZ|
Mi .
10 di Q factor 34209.3
od -
r §¥
-10 dr ‘r \
20 J l
30 df 5 H
a0 di |
T
:
I Y PV N, A s SV VPN S
| 50 e ==
60 d8
CF 802.0125 MHz 691 pts Span 100.0 kHz
Marker )
Type | Ref | Trc | X-value | Y-value | Function Function Result |
ML 1 602.0125 MHz | 9,56 dem ndB down 23,44 kHz |
TL 1 £02.00078 MHz -9.13 dBém ndB 20,00 d&
T2 1 B02.02422 MH2 | -9.67 dam q factor 34209 |
il | Measuring... WRRRRRELN W isaee
Date: 8.MAY.2017 3:5

Mid Frequency: 802.0125MHz, Input occupied

Mid Frequency: 802.0125MHz, Output occupied

BW(ALC)

BW(with the input signal amplitude set 3 dB above the
ALC threshold)

Page 47 of 118



Report No.: E201704241213-1

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

Spectrum n;? Spectrum n;?
Ref Level 4.00 d&m Offset 31.00 dB & RBW 300 Hz Ref Level 34.00 dBm Offset 3190 dB « RBW 300 Hz
Att 0dB & SWT 500 ms @ VBW 1kHz Mode Auto FFT Att 20dB @ SWT ls @ VBW 1kHz Mode Auto FFT
@ LM Max @ 1AM Clrw
0B CRTEN] 16,45 dBm) =0 dBr CRTEN] 9,85 dBm|
804.987500 MH2] 804.987500 MH2]
10 dB ndB 20.00 dB| 20 dB ndB 20.00 dB|
ML Bw 23.440000000 kHz| Bw 23.440000000 kHz|
JUNIIIN . Mi ;
204 g factor 34336.2| 10 di Q factor 34336.2|
-30 o - - od -
1 1 y §
40 de ’ ] -10 f \
S0 ‘ \ 20 J l
50 o L 30 df 5 L‘
70 d / 40 d -
o i, ot ]
A | AN  — AAAAAS VAN A, e
e 500 — [ -
0 d8 S0de
CF 804.9875 MHz 691 pts Span 100.0 kHz CF 804.9875 MHz 691 pts Span 100.0 kHz
Marker ) Marker )
Type | Ref | Trc| X-value |__Y-value | Function | Function Result | Type | Ref | Trc| X-value |__Y-value | Function | Function Result |
Ml 1 04,9575 MHz | -16.45 dém ndd down 2344 kHz | M1 04,9575 MHz | 9.85 dem ndd down 2344 kHz |
T 1 B804.97578 MHz | -35,50 dBm ndB 20,00 d& T 1 B804.97578 MHz | -9.16 dBm ndB 20,00 d&
T2 1 £04.99922 MHz -35.28 dBm q factor 34336 T2 1 £04.99922 MHz -9.64 dBm q factor 34336
—
i | Measuring.. GRAMACLED W i i | Measuring...  RSNANAND W nsea f
Data: 2017 0:04:2 2017 13:58:30

High Frequency: 804.9875MHz, Input occupied BW

Spectrum uéx
Ref Level 34.00 dBm Offset 3190 dB « RBW 300 Hz
Att 20d2 @ SWT 1s @ VBW LlkHz Mode Auto FFT
[@ 17m Cirw
30 dBr M1} 9.59 dBm)
804.987500 MH2]
20.d8 nds 20.00 dB)
Bw 23.440000000 kHz]
M1 o}
10 di Q factor 34336.2|
od -
7 T
10 der ‘ ‘i
20 J l
30 d
[ R
-40 df |
P T
e Pred nt Wy Vit |
60 o
CF 804.9875 MHz 691 pts Span 100.0 kHz
Marker
Type | Ref | Trc | X-value | vy-value | Function | Function Result |
ML 1 804.9875 MHz | 9,59 dim ndé dawn 23,44 kHz
T1} 1 B804.97578 MHz | -9.15 dBm nd8 20.00 d&
T2 1 804,99922 MHz -9.56 dBm Q factor 34336
il | Measuring... WNERRNRED Wl natw 7
Date: O.MAY.2017 13:58:39

High Frequency: 804.9875MHz, Input occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

6.2.5.1.4 Modulation signal: Analog FM(10kHz/1kHz)

(1) Downlink

High Frequency: 804.9875MHz, Output occupied

BW(ALC)

Date:

Low Frequency: 769.0125MHz, Input occupied BW

B.MAY.2017 10:14:13

Date:

B.MAY.2017  11:22:53

Spectrum né' Spectrum r.\v:n
Ref Level 9.00 dBm  Offset 31,50 d@ & RBW 300 Hz Ref Level 43,00 dbm  Offset 31,90 d2 & RBW 300 Hz
att 08 ® SWT 500 ms @ VBW 1kHz Made Auto FFT att 30 dB @ SWT 15 @ VBW 1kHz Mode Auto FFT
@ 1Rm Clrw @ 1Rm Clrw
Mi[1] 13.56 dBm) 40 df M1[1] 23.68 dBmj
769.012500 MHZz| 769.020460 MHz|
ad Oce Buw 22.141823444 kHz| Oce Bw 22.141823444 kHz|
30 df
1
1 v
204d oy P
. rz -
20 d — T f
| 10 t
o ! | I
’, od
40 d ‘
l -1n i IIU T UIH
-50 I o )
- [
60 d
30 d [k M4
70 d |h M
A k -40 d o il
s0.d L A T B L R S NS
=50 d
CF 769.0125 MHz 591pts Span 100.0 kHz CF 769.0125 MHz 691 pts Span 100.0 kHz
| Measuring... WRRNRNAND W6 ] ] Measuring... GRRNANAND W it

Low Frequency: 769.0125MHz, Output occupied

BW(ALC)
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Spectrum ncz’t

Ref Level 43.00 dBm Offset 31.90 df & RBW 300 Hz
Att 30 dB @ SWT 15 @ VBW 1kHz Mode Auto FFT
(@ LRm Clrw

40 di M1[1] 23.68 dBm)|
769.020460 MHzZ|

Oce Bw 22.141823444 kHz]
30 dBm

. ey i

10d l
o i

-10 df |

20 di I

J ﬂ

)

I
50 d

Span 100.0 kHz

CF 769.0125 MHZz 591pts

) Measuring...  WREEECANN Wik 12230 7

Date: B.MAY.2017 11:22:20

Low Frequency: 769.0125MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the
ALC threshold)
T =] (s ) @

Ref Leval 9.00 dem  Offset 31,90 dB @ RBW 300 Hz Ref Leval 3,00 e Offset 31,90 dB & RBW 300 Hz

Att 0d8 @ SWT 500 ms @ VBW 1kHz Mode_auto FET att 30 B @ SWT 15 @ VBW 1kHz Mode futo FFT
@ LPm Clrw @ LPm Clrw
Mi[1] -13.55 dBm)| a0 d M1i[1] 23.60 dBm)
772.012500 MHZ] 772.020460 MHZ]
o Occ Bw 22.141823444 kHz| Occ Bw 22.141823444 kHz|
20 d
o
a0 +
ﬂ A k 2008 e A
- !
- 2 ! L
. clll 1L Lkt .
i ™ 3} i
-30 d i | I
’. 0dem
~40 df i ”
| ‘ -10 df
-50 df

f"

i l I
- | i T I

e

- RN
-50 df
CF 772.0125 MHz 691 pts Span 100.0 kHz CF 772.0125 MHz 691 pts Span 100.0 kHz
p— ” ——
| measuring... WRERRERED Wl it A ] | Measuring.. URENNNAND e

i)

Dats: 8 7 11

Mid Frequency: 772.0125MHz, Input occupied BW Mid Frequency: 772.0125MHz, Output occupied
BW(ALC)
(Spoamm ) =

Ref Leval 43.00 dém Offset 31.90 B & REBW 300 Hz
At 30 dB @ SWT Ls @ VBW 1kHz Mode Auto FFT
(6 tFm cirw

40 dem: Mi[1] 23.61 dBm)|
772.020460 MHz]

Occ Bw 21997105644 kMz
20 d

e
20 dB LT -l J\

i '
P P R e

CF 772.0125 MHz 691 pts Span 100.0 kHz
—

s

] Measuring... WRMANANAD WA

Date: B.MAY.Z017

Mid Frequency: 772.0125MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the
ALC threshold)
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Report No.: E201704241213-1

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

Date: B.MAY.2017

Spectrum

High Frequency: 774.9875MHz, Input occupied BW

(#

Ref Leval 43,00 dBm
ALt

Offset
30 dB & SWT

31.90 d® & RBW 300 Hz
1s @ VBW 1kHz

Mode Auto FFT

[eim cirw

40 dBm:

30 d

Mil1]

c Bw

23.34 dBm)|
774.995460 MHz|
22.141823444 kHz|

20 dB

iy

=

=

CF 774.9875 MHz

691 pts

Span 100.0 kHz

] Measuring. ..

Dats 7 11:24:35

s

High Frequency: 774.9875MHz, Output occupied BW
(with the input signal amplitude set 3 dB above the
ALC threshold)

(2) Uplink

Spectrum “é" Spectrum nv?
Ref Level 9.00 dém  Ofset 31.90 dB & RBW 300 Hz Ref Level 43,00 dém  Offset 3150 d& & RBW 300 Hz
Att 0d8 @ SWT  S00ms @ VBW 1kHz Moda Auto FFT Att 30d8 & SWT 15 @ VBW 1kHz Made Autc FFT
[@15m Cirw @ 1rum Cirw
mi[1] 213.48 dBm) a0 dEm Mi[1] 23.34 dBm)|
774.987500 MHz] 774.995460 MHz]
9 Occ Bw 22141823444 kMz Occ Bw 22.1410823444 kHz
30 d
Mi
-10 df
20 d HH—t lIu
sl
104 UL E i
20 d
0 dém
-40 ”
10d -
-0
20d8
[ i
60 V ‘
t N
| -30d i i
70 d {
40 d L |
N L,
0,4 A NN SRS e [t
50 o
CF 774.9875 MHz 691 pts Span 100.0 kHz CF 774.9875 MHz 691 pts Span 100.0 kHz
—— — m—
i | Heasuring... WRMRNANED W jricie ! 1 ] Heasuring... " QRNNRARED W@

Date: B.MAY.2017

wisze 7

24120

High Frequency: 774.9875MHz, Output occupied

BW(ALC)

Spectrum @ Spectrum =
RefLevel 9.00 dom  OffSet 2100 46 & RBW 500 Rz Ref Level 34.00 dbm  Offset 31.90 dB e RBW 300 Hz
Att 0dB @ SWT  S00ms @ VBW 1kHz Mode Auto FET Att 20d5 @ SWT 15® VBW 1khz Made auto FFT
(@ 1om Cirw ®1Rm Clrw
m1[1] 17.07 dBm)|
M1[1] -13.30 dBrr 30
00 e e 799.020460 MHz]
Occ Bw 22.141823444 kHz|
0 Occ Bw 22.141823494 kH:z 20 a1
. (AL
B bt 1 i Ii
204 \]: WL o o E
30 di | - I 10 di | I }
-40 o i 20 i i |
50 d | U 30
-0 l -40
I sod
-70 d
-60 d
.80 A
CF 799.0125 MHz 691 Els Span 100.0 kHz
) Measuring...  RNKRARCD e L 4
CF 799.0125 MHz 691 pts Span 100.0 kHz
— & B.MAY.2017 1 1:13

Date: @

| teasuring...

w7,

Low Frequency: 799.0125MHz, Output occupied

BW(ALC)
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Report No.: E201704241213-1

Spectrum [;vf
Ref Level 34,00 dim Offset 31,90 dB & RBW 300 Hz

Att 20 dB @ SWT
@ 1Rm Clrw

1s @ YBW 1kHz Mode auto FFT

M1[1] 17.08 dirv
799.020460 MHz

22.141823444 kHz

30 di

oce Bw

il m__

20 d

» 11N

-40 d

50 d

CF 799.0125 MHz Span 100.0 kHz.

G91pts

J Measuring...

134138,

Date: B.MAY.2017 13:41:38

Low Frequency: 799.0125MHz, Input occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

FCC ID: PX8RX-7W22-B

Application No.: E201704241213

iniene

Date 0:16:30

Mid Frequency: 802.0125MHz, Input occupied BW

Spectrum - Spectrum =
Ref Level 9.00 dem  Offset 3160 06 & RBW 500 H2 Ref Level 34.00 dBm  Offset 3190 d& @ RBW 300 Az
Att 0dB @ SWT 500 ms @ VBW _1kHz Mode Auto FFT ALt 20ES SHT Lo@ VoW 1z Mode Autp FFT
(@ 12m Cirw [@=m Cirw
- . mi[1] 17.19 dBm|
M1l 02 D:;“;t‘ f:':' s0d 802.028460 MHz
' . 22141823444 kHz
0 Occ Bw 22.141823494 kH:z 20d
10 ! h k “ © .-”‘l J‘L |
. - |
204 ] |\ 1L 5 N |
aod | | I 104
40 d i 20 d U‘ i |
sod | U 30
‘ -0
L
70 d R0 = L= e
60 d
00 e o
CF B02.0125 MHzZ 691 pts Span 100.0 kHz
-
] | teasuring... GREREERED reti
CF 802.0125 MHz 691 pts Span 100.0 kHz
Date 2:10
n | measuring...  QNANNARRD Wl -

Mid Frequency: 802.0125MHz, Output occupied
BW(ALC)

IR I

i J

Mid Frequency: 802.0125MHz, Input occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

Spectrum < Spectrum o
Rof Level 34.00 d8m  OF<6t 31,00 06 & RBW 300 F7 Ref Level 34,00 dbm  Offset 3160 df @ RBW 300 Hz
att 20 db ® SWT Ls @ VBW 1kHz Mode Auto FET rm 2008 @ SWT 1s e VBW 1kHz Mode Autc FFT
@ 1em Clrw
[@1km cirw
Mi[1] 17.19 dBm)|
M1[1] 17.19 dBrr 30 dB
30 dB - 802.020460 MHZ|
802020460 M Occ Bw 22.141823444 kHz|
Occ Bw 22.141823444 kHz 20 M3
20 dar I " | 2
i |
Lt b
10d i - ] ] i
] I ; | |
‘ﬁ ] I 0 dirm
0 de
04d |
.10d | [
| 20 1 I '
-20 der
! L a
30d |
I 0 {
-40 dm 0 L
| F ]
|30 g ™ = oo
604 CF 002.0125 MHz 591 pts Span 100.0 kHz
! T Feasurna- UNCILED e oan
GF 802.0125 MHz 691 pts Span 100.0 kHz
Date: B.¥ 2
Measuring...  WRMMNALED WA
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Report No.: E201704241213-1 FCC ID: PX8RX-7W22-B Application No.: E201704241213

Spectrum %’ Spectrum "5‘
Ref Level 9.00 d8m Offset 31.90 dB & RBW 300 Hz Ref Level 34.00 dbm Offset 31.90 dB & RBW 300 Hz
Att 0d8 @ SWT  S00ms @ YBW 1kHz Mode Auto FFT att 2008 @ SWT Ls @ VBW 1kHz Mode Auto FFT
@ 1Pm Clrw @ LR”m Cirw
Mi[1] -13.33 dBm)| 20 db Mi[1] 17.20 dBmj
804.987500 MHZ| 804.995460 MHZ|
0 Occ Bw 22.141823444 kHz| Occ Bw 22.141823444 kHz|
20 dBn s
|
. AN NN
[N 2 T iz
20 df 4
| 0 dbm ;
g H |
-10 {
-40 df [ !
| e ot
50 di
U -30 d
-60 l
» -40 dBm
] ]
w“ 530 dRmpess =3 = =
| -80.0 e
-60 d
CF B04.9875 MHz 691 pts Span 100.0 kHz CF B0#.9875 MHz 691 pts Span 100.0 kHz
J1 ] teasuring... GESRENAND Wl wiess 7 i

fritt A

J [ Measuring... " (ENNENES W
Date: 8.MAY.2017 10:16:56 P

High Frequency: 804.9875MHz, Input occupied BW

High Frequency: 804.9875MHz, Output occupied
BW(ALC)
Spectrum @

Ref Level 34,00 dbm  Offset 31.90 dB & RBW 300 Hz
ALL 20 d3 & SWT
@ 12m Cirw

ls @ VBW 1kHz Mods Auto FFT

0 mMi[1]

17.20 dBm|
804.995460 MHz|

Occ Bw 22.141823444 kHz|
20 dBn kAL

. b i
UAMERIN

-10

. | L

<30 di

40 dBm

N

| S0 dBmeme

]
60

CF 804.9875 MHz 691 pts
—

Span 100.0 kHz

(b

i | reasuring...  WREREEEEN W6

Dats: O

High Frequency: 804.9875MHz, Input occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)
6.2.5.2 800MHz Band

6.2.5.2.1 Modulation signal: C4AFM

(1) Downlink
(Spectrum (=

Spectrum @
Ref Level 32.00 dbm  Offset 32.00 d2 @ RBW 100 Hz Ref Level 34.00 dBm  Offset 3200 d& @ RBW 100 Hz
Att 15dB @ SWT 500 ms @ VBW 300Hz  Mode auto FFT att 20 de @ SWT 15 @ VBW 300 Hz  Mode Auto FFT
[@1m Cirw [@17m Cirw
(1] 14.43 dBm) 308 Mi[1] 17.36 dBm)
856.507120 MHz| 856.505670 MHz|
Oce Bw B8.104196816 kHz| oce B 8.104196816 kHz|
20 dBm o
11 20 dBr
Ix

[ % T
[T\ - VAR
(] v

. W
40 dBrm = ‘“\’*«M
s
50 d e
=50 d ]
<<y prw RS T
it gl " o i s s, e
-60 di
CF 856.50625 MH2 691 Els Span 100.0 kHz CF B56.50625 MHz 691 pts Span 100.0 kHz
| Measuring.. EEARRANAS W T ) | Measuring...  WRRNESEAN W
Date: 12.0UL.2017 03:51:28

vz
Data: 12.JUL.2017 04:06:24

Mid Frequency: 856.50625MHz, Input occupied BW Mid Frequency: 856.50625MHz, Output occupied

BW(ALC)
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Report No.: E201704241213-1 FCC ID: PX8RX-7W22-B Application No.: E201704241213

Spectrum Bvu

Ref Level 34,00 dém  Offset 32.00 d8 & RBW 100 Hz
Att 20 dB & SWT 15 @ VBW 300Hz Mode Auto FFT
@ 28m Cirw

20 dB Mi[1] 16.85 dBm)
856.505670 MHZ|
Occ Bw B.104196816 kHz|

20 d

104 4

.
W] e
‘\

-20d

e

-30 di

-40 dBrr

T o o BT R

-60 di

CF 856.50625 MHz 691 pts Span 100.0 kHz
| Measuring... " WRERNENEN W6 [

Date: 12 2017 04:05:17

Mid Frequency: 856.50625MHz, Output occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

(2) Uplink
(Spectram ) =] (Goeoram ) =

Ref Level 33.00 dém  Offset 32.00 d® & RBW 100 Hz Reflevel 31.00 dBm  Offset 32.00 d&2 @ RBW 100 Hz
Att 20 dB & SWT 15 @ VBW 300Hz  Mode Auto FFT att 15dB @ SWT 15 @ VBW 300 Hz  Mode Auto FFT
@ 1Rm Clrw [@ :rm Cirw
30 d M1[1] 58.68 dBm| Mi[1] -51.02 dBm)|
B11.456250 MHz| 811.5312500 MHz|
o Oce Bw 8.104196816 kHz 20 dB 0occ Bw 8.031837916 kHz|

=
.
-]
I
o
2
L

ﬁ [

o / 1 30 o

7 \\,
A
f \ 40 di \*M"vw
40 ‘ I 5 R
s Bt ¥
)W..::'-/‘” i
=50 d "
! di
2y TSI, My W v T STV e 60
CF 811.50625 MHz2 ﬁ-lll pts Span 100.0 kHz CF B11.50625 MHz 691 pts Span 50.0 kHz
| teasuring...  UENERNND 9545 il | Heasuring... GRSRRNAND Wl miins 4
Date: 11.JUL.2017 19:54:53 Date 1 L.2017 2

Mid Frequency: 811.50625MHz, Output occupied
BW(ALC)

Mid Frequency: 811.50625MHz, Input occupied BW

Spectrum u:r'x
Ref Level 31.00 dbm Offset 32,00 dB & RBW 100 Hz
At 15 d8 @ SWT Ls @ VBW 300Hz _Mode Auto FFT
@ 10m Clrw
mMi[1] -49.54 dBm)|
811.5312500 MHz|
dB Occ Bw B8.104196816 kHz|
20
d s
10 der T
\\
0db T e
=4 d
/ B
10 dBr /
00 /
: 1
/ \,
30 d 7 s
L
aod - L2
e e TSR
|t e —
=50 di
CF 811.50625 MHz 691 pts Span 50.0 kHz
W
| reasuring...  WRSREEEED W ik

Dats: 11.JUL.2017 20:12:07

Mid Frequency: 811.50625MHz, Output occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)
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6.2.5.2.2 Modulation signal: Tetra
(1) Downlink

Spectrum = Spectrum -
Ref Level 32,00 dBm

Offset 32.00 dB @ RBW 300 Hz

Ref Level 37.00 dBm  Offset 32,00 db @ RBW 300 Hz
Att 15 dB @ SWT Ls @ VBW 1kHz Mode Auto FFT Att 20de @ SWT 15 @ VBW 1kHz  Mode Auto FFT
@ 1Rm Clrw @ 10m Clrw
11] -54.74 dBm)| M1[1] 16.40 dBm)|
B56.5G2500 MHZ| 30 o 8§56.510910 MHZ|
20 di occ Bw 20.984081042 kHz| Occ Bw 20.839363242 kHz|
20d +
s S [
1 - I
i 10 d !
od i

20 d

-30 - //_f ]\,\ —

40 | l ” S

M LY N e

0 il ! gy w5 .

I DU T AR Y R .

-60 df

60 di
CF B56.5125 MHz 691 pts Span 100.0 kHz CF B56.5125 MHz 691 pts Span 100.0 kHz
i TR T T L

Date: 1 017 02:54:07 Date: 20017 04 3

Mid Frequency: 856.5125MHz, Input occupied BW
(S ) =

Ref Level 37.00 dBém Offset 32,00 dB & RBW 300 Hz

Mid Frequency: 856.5125MHz, Output occupied
BW(ALC)

att 20 dp & SWT 15 @ VBW 1kHz Mode suto FFT
[@1Rm cirw
Mi[1] 16.12 dBm)|
30 dBy 856.510910 MHz|
Oce Bw 20.984081042 kHz|
20 d t

/ \
o B L

40 df en=”

L~ .

50 d

-50 dBm

[ CF 856.5125 MHz 691 pts Span 100.0 kHz
]'[ | teasuring.. URSARACED W

a0zl 7
Date: 12.JUL.2017 04:01:21

Mid Frequency: 856.5125MHz, Output occupied
BW(with the input signal amplitude set 3 dB above the
ALC threshold)

(2) Uplink

Spectrum nv:n Spectrum nv:?
Ref Level 33,00 dBm

Offset 32.00 di & RBW 300 Hz

Ref Level 33.00 dBm  Offset 32.00 dé ® RBW 300 Hz
Att 20 db & SWT Ls e VBW 1kHz Mode auto FFT At 20 dB @ SWT 15 @ VBW 1kHz  Mode Auto FFT
[@1m Cirw (@17m Cirw
30 d M1[1] 54.36 dBm| 30 d Mi[1] 52.06 dBm)|
811.562500 MHz| 811.562500 MHz|
Occ Bw 20.984081042 kHz| Oce Bw 20.984081042 kHz|
20 dBm t 20 dBm
10 d T = 10 df =
v T
. |

| )
N J | -

di .f-/M V.M w T L
I R [T WX YN =
-60 -60 df
CF 811.5125 MHz 691 E'S Span 100.0 kHz CF 811.5125 MHz 691 E'S Span 100.0 kHz
| Measuring. RMRRCOED WA - T teasuring.. MAMALALLD Wk i
Date: 11.0UL.2017 18:56:33

Date: 11.0UL.2017 20:10:14

Mid Frequency: 811.5125MHz, Input occupied BW Mid Frequency: 811.5125MHz, Output occupied

BW(ALC)
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Spectrum

FCC ID: PX8RX-7W22-B Application No.: E201704241213

(=

Ref Level 33,00 dem
Att 20 dB

Offset 32.00 d& & RBW 300 Hz
- SWT 15 @ VBW 1kHz Mode Auto FFT

j@12m Cirw

30

20 d

M1[1]

Occ Bu

-52.72 dBm)|
811.562500 MHz|
20.984081042 kHz|

10

od

-10

CF 811.5125 MHz

691 pts

] Measuring...

Dates 11.JUL.2017 2

10:21

Span 100.0 kHz

wivas 4

Mid Frequency: 811.5125MHz, Output occupied
BW(with the input signal amplitude set 3 dB above the

ALC threshold)

6.2.5.2.3 Modulation signal: Analog FM(10kHz/1kHz)
(1) Downlink

Spectrum nv:n Spectrum né’
Ref Level 32.00 dém  Offset 32.00 d® & RBW 300 Hz RefLevel 37.00 dBm  Offset 32.00 d&2 @ RBW 300 Hz
Att 15 dB @& SWT 1s @ VBW 1kHz Mode Auto FFT att 20 de @ SWT 15 @ VBW 1kHz  Mode Auto FFT
[@ 17m Cirw [@17m Cirw
M1[1] 54.49 dBm) Mi[1] 23.31 dBm)
856.562500 MHz| 20 d 856.520460 MHz|
0 d Oce By 22.141823444 kHz Mo B 21.997105644 kHz
TR |
10 d 11 1 c & o
‘ ‘ 10 d [ - [
04 | i i L I
0dp -
T LI
|
iy | o iR
-20 df 1 b H "
V U -20 db ﬂ 4
=0 i ,L\
-30 der = ~
-40 -
A “ -
40 d
50 db T I - e ‘\’\L“\L N
St U B Mo E —
60 d
80
CF 856.5125 MHz 591 pts Span 100.0 kHz CF B56.5125 MHz 691 pts Span 100.0 kHz
| Measuring... GRMRNANED W g il | Heasuring... QESHNINED W e
Date: 12.JUL.2017 03:56:10 Date: 12.JUL.2017 03:58:38

Mid Frequency: 856.5125MHz, Input occupied BW

Spectrum

Mid Frequency: 856.5125MHz, Output occupied
BW(ALC)
&

Ref Level 37,00 dbm
ALt 20db &

Offset 32.00 dB @ RBW 300 Hz
SWT Ls @ VBW 1kHz Mode Auto FFT

@ 12m Cirw

30 d

mi[1]

20

MPCs By

‘ \f

23.29 dBm)|
856.520460 MHz|
21.997105644 kHz|

UL Dl

-60 d

CF B56.5125 MHz

691 pts

] Measuring...

Date: 12.JUL.2017 04:02:11

Span 100.0 kHz

b

Mid Frequency: 856.5125MHz, Output occupied
BW(with the input signal amplitude set 3 dB above the

ALC threshold)
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